
350 XC-F 2024 <2024><US><F8275X0>
SWING ARM

63728

Pos Part Number Description Additional Text Quantity

1 A46004030144 Swingarm cpl 1.00

2 54603055051 PRESS IN NUT M6 STEEL ZINC 1.00

3 A46004066000 Chain slider, left 1.00

4 77304066150 Chain slider bushing 2.00

5 0025060166S HH collar screw M6x16 TX30 SL 4.00

6 A46004042000 Brake line guide 1.00

8 77704034000 Support f. shaft seal ring 16 4.00

9 0760253270 radial shaft seal 25x32x7 4.00

10 59404032000 Bearing sleeve 17x22x38.7 03 2.00

11 0618222812 Needle bushing HK2212V 22/28/1 4.00

12 54603036000 STOP DISK 22,2X31,7X1 2.00

14 A46004070000 Chainguide SX 1.00

15 0025060166 HH collar screw M6x16 TX30 1.00

16 0025060456 HH COLLAR SCREW M6X45 TX30 1.00

17 58414030000 HH COLLAR NUT M10X1,25 WS=13 MINI ADV. 2.00

18 50304040100 screw M10x1.25x50 WS10 2.00



25 A46004037000 Swingarm pivot 1.00

26 54804038000 Nut with flange M16X1,5 WS=19 1.00

27 A46004041000 Locking cap swingarm 4.00

29 50180105 Threaded bush M12 d20 1.00

99 79004030110 Repair kit swingarm bearing 0.00


